
8510 Gas Saw Page 1 of 10
CARBURETOR BREAKDOWN (# 34111)



8510 Gas Saw Page 2 of 10
CARBURETOR BREAKDOWN (# 34111)

Ref #  Part Number Qty Description
1 530034112 Governor Valve Assembly (Inc. #2)1
2 530034024 Gasket - Governor Valve1
3 530003784 Screw - Throttle Shaft Clip Retainer1
4 530003783 Clip - Throttle Shaft1
5 530003780 Inlet Screen1
6 530003784 Shutter Screw & Lockwasher2
7 530034107 Choke Shutter1
8 530034106 Choke Shaft & Lever1
9 530003771 Fuel Pump Diaphragm1

10 530003772 Fuel Pump Gasket1
11 530003773 Fuel Pump Cover1
12 530003774 Screw and Lockwasher - Fuel Pump Cover4
13 530003765 Choke Friction Ball1
14 530003424 Choke Friction Spring1
15 530003779 Needle - Inlet1
16 530003416 Throttle Shutter1
17 530019082 Gasket1
18 530034103 Spring - Throttle Shaft Return1
19 530034102 Throttle Shaft & Lever1
20 530003777 Pin - Inlet Pinion1
21 530003778 Screw - Inlet Pinion Pin Retainer1
22 530003776 Lever - Inlet Control1
23 530003727 Spring - Inlet Tension1
25 530003764 Plug - Body Channel Welch (Large)1
26 530034109 Spring - High Speed Mixture Screw (Blue)1
27 530034108 Spring - Idle Mixture Screw (Yellow)1
28 530034101 HIGH SPEED SCREW

535034101 DRIVE WHEEL1
29 530034099 Screw - Idle Mixture1
30 530003717 Screw & Lockwasher - Diaphragm4
31 003770 Cover - Diaphragm (Dana part number)1
32 530003769 Diaphragm1
33 530003768 Gasket - Diaphragm1
34 530034023 Repair Parts Kit (Inc.5,9,10,15,17,22,25,32, 33)1



8510 Gas Saw Page 3 of 10
CARBURETOR, FUEL TANK, & HANDLE ASSEMBLIES



8510 Gas Saw Page 4 of 10
CARBURETOR, FUEL TANK, & HANDLE ASSEMBLIES

Ref #  Part Number Qty Description
1 530015406 Screw - 10 - 24 x 1/2 - Heat Shield2
2 530025914 Shield - Heat1
3 530012120 Cover - Cylinder1
4 530001543 Nut - 10 - 24 - Heat Shield2
5 530015329 Screw - Cylinder Cover - 10 x 243
6 530015328 Washer -#10 Heavy Lock - Cylinder Cover3
7 530015141 Screw - 1/4 - 20 x 3/4 - Fill. Hd. - Air Filter Cover1
8 530015622 Washer - Air Filter Cap1
9 530062164 Cap - Air Filter1

11 530062163 Air Filter Assembly1
12 530015651 Screw -#10 - 24 x 3/4 - Air Filter Case3
13 530001708 Washer - Air Filter Case3
14 530062168 Air Filter Case (Incl. #9 & 11)1
15 530019138 Gasket - Air Filter Case/Adaptor1
16 530062143 Adaptor - Air Filter Case1
17 530015653 Locknut - Adaptor3
18 530062160 Hose Clamp2
19 530062161 Gasket - Carb./Air Filter Adaptor1
20 530034111 Carburetor Ass'y.1
21 530019082 Gasket - Carburetor  Included in Gasket Kit2
22 530023654 Adaptor - Carb. Reed Block1
23 530019083 Gasket - Carb. Adaptor/Reed Block  Included in Gasket Kit1
24 530015038 Screw - 10 - 24 x 3/42
25 530001713 Screw - 4 - 40 x 1/8 Pan Hd.2
26 530002580 Stop - Reed4
27 530023643 Reed4
29 530010752 Reed Valve Ass'y. (Incl. #25, 26, 27 & 28)1
30 530019086 Gasket - Reed Valve  Included in Gasket Kit1
31 530024224 Vibration Isolator - Front (Hour Glass Shape)2
32 530023692 Seal - Saw Dust  Included in Gasket Kit1
33 530015036 Screw - 10 - 24 x 1/26
34 530024637 Vibration Isolator - Middle & Rear (Cylinder Shape)4
35 530024762 Choke - Rod1
36 530021022 Line - Fuel Pick-up1
37 530034114 Fuel Pick-up Ass'y.1
38 530024003 Grommet - Carb. Screws1
39 530024322 Bumper - Center Isolator Mount2
40 530023665 Grommet - Choke Rod  Included in Gasket Kit1
41 530010528 Vent Ass'y. - Fuel Tank (Incl. #42)1
42 530026119 Check Valve - Fuel Tank Vent1
43 530010331 Fuel Cap Ass'y.1
44 530062159 Hose - Rubber1
45 530015627 Screw - Carburetor2
46 530062144 Adaptor- Carb./Air Filter1
47 530092062 Washer - Cylinder Cover1
48 530001642 Lockwasher - 1/4 Cylinder Cover3
49 530023732 Switch - Ignition1
50 530015214 Lockwasher - Switch3
51 530023575 Nut - Switch Mounting1
52 530010749 Fuel Tank & Handle Ass'y. (Inc. 55-58)1
53 530015117 Screw-Cylinder Cover/Adaptor3
54 530024772 Spring - Throttle Lock Button1
55 530024771 Pin - Throttle Lock1
56 530024773 Sleeve - Throttle Lock1
57 530001672 E-Ring Throttle Lock1
58 530015008 Pin - Trigger Shaft1



8510 Gas Saw Page 5 of 10
CARBURETOR, FUEL TANK, & HANDLE ASSEMBLIES

Ref #  Part Number Qty Description
59 530023658 Trigger Throttle1
60 530026351 Rod - Throttle1
A 530026755 Decal - Instructions1
B 530025322 Decal - Warning1

530066512 Operator's Manual1



8510 Gas Saw Page 6 of 10
CRANKCASE, FLYWHEEL, PISTON



8510 Gas Saw Page 7 of 10
CRANKCASE, FLYWHEEL, PISTON

Ref #  Part Number Qty Description
1 530022274 Body Muffler1
2 530015298 Screw - Muffler (12 - 24 x 5/8)3
3 530023674 Screen Spark Arrestor1
4 530022131 Diffuser - Muffler1
5 530024839 Retainer - Diffuser Mounting Screw1
6 530015433 Screw - 10 - 32 x 1/22
7 530019075 Seal - Crankshaft2
8 530015203 Screw - Crankcase (#10 - 24 x 3/4 Socket Head)7
9 530015258 Screw - 8 x 1/2 Socket Head3

10 530010833 Crankcase Ass'y. (Incl. 10 & 11)1
11 530015535 Stud - Bar Mounting2
12 530030034 Spark Plug (CJ - 4)1
13 530015306 Screw - Muffler Body Bracket Hex Hd. 10 - 24 x 7/162
14 530012092 Cylinder1
15 530001711 Screw - 1/4 - 20 x 1 Socket Hd.7
16 530001677 Lockwasher - Cylinder4
17 530032034 Bearing - Crankshaft2
18 530026250 Crankshaft & Connecting Rod1
19 530019085 Gasket Crankcase1
20 530039097 Boot - Spark Plug1
21 530019081 Gasket - Cylinder1
22 530024058 Piston Rings2
23 530015207 Retainer - Piston Pin2
24 530039065 High Tension Lead Ass'y. (Incl. 20 & 25)1
25 530003933 Connector - Spark Plug1
26 530015195 Clip - High Tension Lead1
27 530023816 Grommet - High Tension Lead1
28 530022128 Air Baffle Ass'y.1
29 530010531 Piston Ass'y.1
30 530032031 Bearing - Piston Rod1
31 530015208 Washer - Thrust2
32 530002595 Key - Flywheel1
33 530039066 Flywheel1
34 530042062 Spring - Starter Dog2
35 530001718 Washer - Starter Dog2
36 530042064 Dog - Starter2
37 530004261 Stud - Starter Dog2
38 530015198 Screw - 10 - 24 x 7/82
39 530039108 Module - Ignition (Incl. 41 & 43)1
40 530026727 Seal - Foam - Starter Pulley1
41 530039069 Grommet - Lead Wire1
42 530015586 Screw - Idle Speed1
43 530039064 Lead Wire - Module to Transformer1
44 530039068 Transformer Ass'y. (Incl. 24)1
45 530015038 Screw - 10 - 24 x 3/4 Hex Washer Hd.2
46 530023661 Clamp - Lead Wire2
47 530001726 Screw - 8 - 32 x 5/16 Tapping2
48 530011255 Pulley - Starter2
49 530042041 Disc. - Starter (Over Spring)1
50 530042049 Spring - Starter Rewind1
51 530015323 Pin - Spring Anchor1
52 530042039 Disc. - Starter (Under Spring)1
53 530001626 Washer - 3/81
54 530001722 Locknut - Flywheel - 3/4 - 241
55 530015092 Screw - 1/4 - 20 x 1/2 Socket Hd.1
56 530015209 Washer - Starter Pulley1



8510 Gas Saw Page 8 of 10
CRANKCASE, FLYWHEEL, PISTON

Ref #  Part Number Qty Description
57 530011815 Fan Housing Ass'y.1
60 530069180 Gasket Repair Kit (Inc. 19,21,27,40)1
61 530031107 Scrench1
62 530042056 Handle Starter1
63 530069234 Rope Kit1
64 530002820 Bushing - Rope1
65 530015196 Screw - 1/4 - 20 x 1 - 1/2 1/8 Socket Hd.1
A 530026754 Decal - Fan Housing1



8510 Gas Saw Page 9 of 10
DRUM & PULLEY, HANDLEBAR, & SPINDLE ASSEMBLIES



8510 Gas Saw Page 10 of 10
DRUM & PULLEY, HANDLEBAR, & SPINDLE ASSEMBLIES

Ref #  Part Number Qty Description
1 530023663 Bumper - Bar Clamp1
2 530024059 Spacer1
3 530015574 Washer - Sprocket Shroud1
4 530048082 Drum & Pulley Ass'y.1
5 530032085 Inner Race - Clutch Drum1
6 530032084 Bearing - Clutch1
7 530015575 Washer - Thrust1
8 530015617 Bolt - Blade Shaft Lock - 1/2 - 20 x 11
9 530062156 Collar - Outer1

10 530062155 Collar - Inner1
11 530062152 Blade Guard1
12 530015577 Washer - Clutch Shoe1
13 530023675 Spring - Clutch Shoe3
14 530023469 Shoe - Clutch3
15 530022281 Drive Plate - Clutch1
16 530015616 Bolt - 5/16 - 18 x 2 - Blade Guard1
17 530062170 Adjusting Bracket1
18 530015117 Bolt - 1/4 - 20 x 5/83
19 530015537 Nut - Bar Mounting (Incl. Washer)2
20 530011917 Bar - Clamp1
21 530001642 Lockwasher - 1/44
22 530015459 Screw - Arm Bar - 1/4 x 204
23 530062153 Arm Bar1
24 530062150 Pulley - Blade Shaft1
25 530015618 Bolt - Blade Guard - 5/16-18 x 1-1/21
26 530092322 Lockwasher - 5/161
27 530062146 Spindle Arm Assy  (Individual components - unavailable 

separately does not incl. 45-46)
1

28 530025241 Handlebar Brace1
29 530023682 Lead - Ground Wire1
30 530001677 Lockwasher - 1/43
31 530015459 Screw - 1/4 - 20 x 3/4 - Hex Hd.3
32 530022265 Handlebar Ass'y. (Wraparound)1
33 530012109 Adaptor - Handlebar1
34 530012124 Foot Support1
35 530015159 Washer - Conical2
36 530015471 Screw - Socket Head2
37 530015620 Washer - Blade Shaft1
38 062142 V - Belt1
39 530015619 Locknut - 1/2 - 201
40 530015141 Screw - 1/4 - 20 x 3/44
41 530062169 Belt Guard1
42 530015127 Washer - Ramp Conical1
43 530062145 Knob1
44 952062171 Blade 14" Masonry Cutting (Not furnished w/unit)1
44 062007 Blade 14" Metal Cutting (Not furnished w/unit)
45 530062157 Key - Collar-Inner1
46 530062158 Key - Collar-Inner Pulley1
47 952069212 Water Kit1
A 530026753 Decal - Bar Clamp1

530060495 Carton(Not a serviceable part)1


